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Retain ThisManual In A Safe Place For Future Reference

American Dryer Cor poration products embody advanced concepts in engineering, design, and safety. If this
product is properly maintained, it will provide many years of safe, efficient, and trouble-free operation.

ONLY properly licensed technicians should service this equipment.

OBSERVE ALL SAFETY PRECAUTIONS displayed on the equipment or specified in the Installation/
Operator's manud included with the dryer.

WARNING: UNDER NO CIRCUMSTANCES should thedoor switch or the heat cir cuit
devices ever be disabled.

WARNING: Thedryer must never be operated with any of the back guards, outer tops, or
service panelsremoved. PERSONAL INJURY or FIRE COULD RESULT.

We have tried to make this manua as complete as possible and hope you will find it useful. ADC reserves the
right to make changes from timeto time, without notice or obligation, in prices, specifications, colors, and materid,
and to change or discontinue models.

| mportant

For your convenience, log the following information:

DATE OF PURCHASE MODEL NO. ADG-531HS

DISTRIBUTORS NAME

Serial Number ()

Replacement parts can be obtained from your distributor or the ADC factory. When ordering replacement parts
from the factory, you can FAX your order to ADC at (508) 678-9447 or telephone your orders directly to the
ADC Parts Department at (508) 678-9010. Please specify the dryer model number and serial number in
addition to the description and part number, so that your order is processed accurately and promptly.

The illustrations on the following pages may not depict your particular dryer exactly. The illustrations are a
composite of the various dryer models. Be sureto check the descriptions of the parts thoroughly before ordering.

INSTRUCTIONS TO BE FOLLOWED IN THE EVENT THE USER
SMELLS GASMUST BE POSTED IN A PROMINENT LOCATION. THE
INSTRUCTIONS TO BE POSTED SHALL BE OBTAINED FROM THE
LOCAL GAS SUPPLIER.




9 F8vd 23¢
Z J0vd 378
AN

B 30vd 335

6 ¥ & SI0Vd 230

Nty

e

=

¢z ovd 338

i £v)

v 8 G2 S9Rvd 238

/
EEA

7 3avd 374
& ¥ % £30vd 39 -

‘abed 1xau U0 S1U3U0D JO 3|geL 8yl 89S uolewWIoU| pajlelaq 104

weabeiq aouaiajay M2IN0

N -

Y Jvd F38



Table of Contents

CoiN Panel ASSEMDIY ...oooiiiiiiiie e 2
Microprocessor 2-Piece (Computer) Panel Coin Chute Assembly .........cccveveeeeeeneee, 3
Front Panel ASSEMDIY ......oveiiii e 4
Main Door “Steel” ASSEMDBIY .....ooooiie e ———— 5
Main Door SWItCh ASSEMDIY ... 6
Lint Drawer/Basket ASSEMDIY .......ooiiiiiiie e 7
Coin Box/Vault Assembly (Left and RIght) .......ccevvieeieee e 8
Lint Drawer SWitch ASSembBIY .........ovviiiii e 9
Microprocessor Temperature Sensor Bracket Assembly .............oooooiiiiiiiiiiiiiinnnee, 10
Tumbler and SUPPOIt ASSEMDIY ....eeeeeeeee e 11
Tumbler Bearing Mount ASSEMDIY .......coooiiiiiiiiiiiee e 12, 13
Burner Train ASSEMBIY ....oveeeeecieeeeeee e 14, 15
Burner Hi-Limit/Hood ASSEMDBIY ......oveiiieiiie e 16
Sall SWItCh ASSEMDIY ... 17
Drive Motor Mount Assembly

for B0 HZ MODELS ONLY ..ot 18, 19
Fan (Impellor)/Idier Bearing Assembly

for B0 HZ MODELS ONLY ..ot 20, 21
Drive and |dler Bets/Pulleys

fOr B0 HZ MODELS ONLY oot 22
EXhaust DUCE ASSEMBIY ... 23
Rear Electrical Panel Assembly ..., 24, 25
Rear GUard ASSEMDIIES .....ueeeiie e e e e e 26

Additional PartS AVAIADIE ... .o e 27



2 Coin Panel Assembly

.
~.,

FRONT VIEW

Illus. No. Part No. Oty. Description

1 XXXXXX 1  Muedler Microprocessor Coin Acceptor Assembly Less Optic Switch and
Switch Mounting Bracket

2 137056 1  Microprocessor Optic Switch
353269 1  Optic Switch Mounting Bracket ... Not Illustrated
3 123005 1 Indicator Lamp - 24 VAC
4 881836 1  CoinPand ONLY
5 XXXXXX 1 Lock ONLY
6 353270 1  Lock Cam ONLY
7 137098 1 Display Board
137104 1 Display Board Ribbon ... Not Illustrated
8 153010 2  #6 Star Washer
9 150005 2  6-32x 14" Phillips Round Head Machine Screw
10 120906 1 1/8'WireClip
1n XXXXXX 4  Nut
12 XHXXXX 4 Sud

xxxxxx Indicates not available from ADC and must be purchased elsewhere.

American NDrver Cornoratinn &R Ciirrant Rnad / Fall River MA N2720-4781



Microprocessor 2-Piece (Computer) Panel/Coin Chute Assembly 3

Illus. No. Part No. Oty. Description

1 137106 1 AD-531 Computer Board Phase 5
2 150005 2  6-32x /4" Phillips Round Head Machine Screw
3 137104 1  Ribbon Cable Assembly
4 136048 1 1/8Amp (SoBlo) Fuse
5 853071 1  Optic Switch Harness
6 853171 1  Computer Panel Weldment Il
853170 1  Computer Panel Weldment Mounting Plate ... Not Illustrated
7 881830 1  Left Coin Chute Assembly
881434 1  Right Coin Chute Assembly

Tal enhnne (ENRY A7R-0N1N Fay: (ENRY R7R-0447



Front Panel Assembly
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Illus. No. Part No. Oty. Description

1 881833 1 Right Hand Front Panel Assembly - CoLor: Beice

(includesillus. nos. 1, 7, and 8)

881834 1 Right Hand Front Panel Assembly - CoLor: BLuE

(includesillus. nos. 1, 7, and 8)

881835 1 Right Hand Front Panel Assembly - CoLor: Rep

(includesillus. nos. 1, 7, and 8)
2 e 1  Top Hinge Block Assembly

(refer to Main Door “ Steel” Assembly on page 5)

(refer to Main Door “ Steel” Assembly on page 5)

K 1  Bottom Hinge Block Assembly

4 114054 1  Arrow Label

5 150415 24  10-16 x 1/2" Phillips Round Head Crimptite Screw
6 114054 1  Arrow Label

7 154215 4  5/32" Pop Rivet

8 170330 2 Friction Door Catch

American NDrver Cornoratinn

&R Ciirrant Rnad / Fall River MA N2720-4781



Main Door “ Stedl”’ Assambly 5
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Illus. No. Part No. Oty. Description
1 881832 1  Black Main Door Assembly Complete
(includesillus. nos. 1, 2, and 8 through 15)
2 102353 1  Door Gasket
170730 1  Gasket Adhesive (Clear) 10.7 oz. Cartridge
3 881152 1  Top Hinge Block Assembly (Black)
(includesillus. nos. 3 and 4)
4 150445 2  1/4-20 x 3/4" Black Cap Head Set Screw
5 153031 1  1/4" Nylon Washer
6 881151 1  Bottom Hinge Block Assembly (Black)
(includesiillus. nos. 5, 6, and 7)
7 150445 2  1/4-20 x 3/4" Black Cap Head Set Screw
8 151010 1  10-32 Black Hex Acorn Nut
9 150120 1  Door Latch Screw
10 102211 1  20-7/16" Door Glass
170730 1 Glass Adhesive (Clear) 10.3 oz. cartridge

Tal enhnne (ENRY A7R-0N1N Fay: (ENRY R7R-0447



6 Main Door Switch Assembly
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Illus. No. Part No. Oty. Description

1 153566 2 6-32x7/8" Clinch Stud

2 152013 2  6-32 Hex Nut

3 153010 2  #6 Star Washer

4 137005 1  Door Switch

5 122636 2 Hag Termind

6 881211 1  Black Man Door Switch Housng ONLY
831153 1 Black Main Door Switch Housing Complete

(includesillus. nos. 1, 2, 3, 4, and 6)
7 150301 2  818x 7/16" Phillips Pan Head TEK Screw

American NDrver Cornoratinn &R Ciirrant Rnad / Fall River MA N2720-4781



Lint Drawer/Basket Assembly
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MANZ660

Part No. . Description

Illus. No.

Lint Drawer (Black) Assembly Less Lock and Hardware

(includesillus. nos. 1 and 5 Only)
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xxxxxx Indicates not available from ADC and must be purchased elsewhere.

Fayv' (RNRY R7R-0447
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Coin Box/Vault Assembly (Left and Right)

LEFT COIN VAULT 8 ASSEMBLY

ON

MAN3T14S

Illus. No. Part No. Oty. Description
1 881174 1 Left/ Right Coin Box Face Plate Only (Black)
881476 1  Left Coin Box with Black Face Plate Only (less Lock)
2 881474 1  Coin Box Lock kit (includes 2 locks with keys "keyed dike")
3 160136 1  CoinBox Lock Keys ONLY
4 881477 1  Left Coin Vault Only (Black)
5 881174 1 Left/ Right Coin Box Face Plate ONLY (Black)
831167 1 Right Coin Box with Black Face Plate ONLY (less Lock)
6 881179 1  Right Coin Vault Only (Black)

* Specify key number when ordering.

American NDrver Cornoratinn &R Ciirrant Rnad / Fall River MA N2720-4781



Lint Drawer Switch Assembly 9
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[llus. No. Part No. OQty. Description

1 150301 2  8-18x 7/16" Phillips Pan Head TEK Screw

2 826303 1 Lint Drawer Switch Panel

3 150301 4  8-18x 7/16" Phillips Pan Head TEK Screw

4 353261 1 Lint Drawer Bracket

881494 1  Lint Drawer Switch Box Assembly

(includesillus. nos. 1, 2 and 4 through 9)

5 122116 1 Lint Drawer Switch

6 122636 2 .250Insulated Flag Termina

7 122701 4  M-N-L (Mate-N-Lock) Socket Terminal

8 122605 2  4-Pin Socket Connector

9 881502 1 Lint Drawer Switch Harness

Tal enhnne (ENRY A7R-0N1N Fay: (ENRY R7R-0447



10

Microprocessor Temperature Sensor Bracket Assembly

lllus.No. Part No. OQty. Description
1 853021 1  Sensor Bracket ONLY
881090 1  Microprocessor Temperature Sensor Bracket Assembly Complete

(includesillus. nos.1 through 6 and 9 through 12)

2 880251 1  Microprocessor Sensor Probe Assembly Complete
(includesillus. nos. 2 through 6)

3 154007 2  1/4" Push-On Fastener

4 121028 2 14 Termind

5 122701 4  Socket Termind

6 122605 1  4-Postion Connector (Female)

7 122700 4  PinTermind

8 122604 1  4-Postion Connector (Male)

9 130112 1  225° Thermostat

10 150005 2  6-32x 14" Phillips Round Head Machine Screw

n 153010 2  #6 Star Washer

12 152013 2  6-32 Hex Nut

13 152014 2  1/4-20 Free Spin Wash Nut

American NDrver Cornoratinn

&R Ciirrant Rnad / Fall River MA N2720-4781



Tumbler and Support Assemblies 11

(D
(3)
MANZO79 (5)
®
NOTE. DUFLICATE ALL COMPDNENTS FOR
LOWER TUMBLER/SUPPORT ASSEMBLY
lllus.No. Part No. OQty. Description
1 881838 1 Sanless Sted Tumbler and Support Assembly Complete with Felt Collar

(indudesillus. nos. 1 through 11)

881839 1 Sanless Sted Tumbler ONLY with Felt Collar
2 301433 2 Short (Stainless Sted) Tumbler Rib ONLY
301434 1 Tdl (Stainless Stee) Tumbler Rib ONLY
3 150518 1 5/16-18 x 3/8" Socket Button Head Screw
4 100902 3 516-18x 31" Tie-Rod
5 153001 3 5/16" FHat Washer
6 154210 30 5/32" x 3/16” Pop Rivet
7 800617 1  Tumbler Support ONLY
8 152004 3 5/16-18 Hex Nut
9 153002 3  5/16" Lock Washer
10 153001 3 5/16" FHat Washer
n 116003 1 FdtColla ONLY
401010 1  #847 Adhesivefor Felt Coallar (5 oz. Tube)

Tal enhnne (ENRY A7R-0N1N Fay: (ENRY R7R-0447



Tumbler Bearing Mount Assembly

12

MAN2174

American NDrver Cornoratinn

&R Ciirrant Rnad / Fall River MA N2720-4781



Tumbler Bearing Mount Assembly 13

Illus. No. Part No.

2

Description

1 880203

880938
2 153005
3 152005
4 153004
5 153005
6 152005
7 880881

880938
8 824807
9 853040
10 152004
n 150621
12 150600
13 150501
14 153002
15 153001
16 150610
17 152004
18 153001
19 153002
20 150501

NNNDNNNNNNNNERPERPERPEPNMNNNDERARPRE

1-3/8" Flange Bearing

Cone Point Set Screw Kit ... Not [llustrated
3/8" Lock Washer

3/8-16 Hex Nut

3/8" Flat Washer

3/8" Lock Washer

3/8-16 Hex Nut

1-3/8" Pillow Block Bearing with Rotation Sensor Magnet
Cone Point Set Screw Kit ... Not |llustrated
Rotational Sensor Magnetic Switch Assembly
Tumbler Bearing Support only

5/16-18 Hex Nut

5/16-18 x 1-1/2" Hex Head Machine Bolt
3/8-16 x 1-1/2" Hex Head Machine Bolt
5/16-18 x 3/4" Hex Head Machine Bolt
5/16" Lock Washer

5/16" FHat Washer

5/16-18 x 1-1/2" Allen Set Screw

5/16-18 Hex Nut

5/16" Flat Washer

5/16" Lock Washer

5/16-18 x 3/4" Hex Head Machine Bolt

Tal enhnne (ENRY A7R-0N1N

Fayv' (RNRY R7R-0447



Burner Train Assembly

14

&R Ciirrant Rnad / Fall River MA N2720-4781
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Burner Train Assembly

15

Illus. No. Part No. Qty.

Description

1* 881470 1

881469 1
2 142502 1
3 881372 1
4 880960 1

140411 1

128927 1
5 318713 1
6 141211 1
7 150300 2
8 353222 1
9 318009 1
10 151001 6
n 141131 1
12 353099 1
13 150309 2
14 e 1
15 150002 1
16 881479 1
17 151000 1
18 128918 1
19 150315 1
20 881500 1
21** 140855 1

140836 1

881795** 1

881794** 1

ADG-531HS L.P. Gas Burner Assembly Complete less Orifice
(includesiillus. nos. 1 through 12 and 14 through 20)

ADG-531HS Natural Gas Burner Assembly Complete less Orifice

(includesillus. nos. 1 through 12 and 14 through 20)

12" x 3/4" Street Elbow

12" F.P.T. Straight Shut Off with Tail Piece

12" 24 VAC L.P. (liquid propane) Gas Valve

12" 24 VAC Gas Vave L.P. (liquid propane) Conversion Kit
1/2" 24 VAC Redundant (natural gas) Gas Vave

Notched Pipe Bracket

1/2" Single Port Manifold

#10 x 1/2" Hex Washer TEK Screw

HSI Manifold Pipe Bracket

Burner Tube Bracket

#8 Pal Nut

Upshot Burner Tube and Spreader

Burner Tube Angle Bracket

6-32 x 1/2" Hex Head TEK Crimptite Screw

Burner Spreader - Not Available

6-32 x 1" Phillips Round Head Machine Screw

Hot Surface Ignitor - 24 VAC

#6 Pal Nut

Flame Probe

#6 x 3/8” Phillips Pan Head Screw

HSl (Hot Surface Ignition) Module 1

#33 Burner Orifice (liquid propane) ONLY

#10 Burner Orifice (natural gas) ONLY

ADG-531HS L.P. (liquid propane) to Natural Gas Conversion Kit
(includes parts to convert both top and bottom tumblers)
ADG-531HS Natura Gasto L.P. (liquid propane) Conversion Kit
(includes parts to convert both top and bottom tumblers)

* Burner Orificeis not included and must be ordered separately.
** Consult the factory for elevations over 2,000 fest.

Tal enhnne (ENRY A7R-0N1N

Fayv' (RNRY R7R-0447



16 Burner Hi-Limit/Hood Assembly
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MANIT5T

lllus. No. PatNo. Oty. Description

881223 1  HSI Burner Hood

130401 1 330° Hi-Limit

150300 2  #10x 1/2" Hex Washer TEK Screw
150300 4  #10x 1/2" Hex Washer TEK Screw

A WN P

American NDrver Cornoratinn &R Ciirrant Rnad / Fall River MA N2720-4781



Sail Switch Assembly 17
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[llus. No. Part No. Oty. Description

1 150301 2  8-18x 7/16" Phillips Pan Head TEK Screw
2 802800 1  Sail Switch Box with Cover and Bracket ONLY
(includesillus. nos. 4 and 8)

802801 1  Sail Switch Box Assembly Complete

(includesiillus. nos. 2 through 10)

3 154004 1 Twin Speed Nut

4 150309 2  10-16 x 1/2" Hex Head TEK Crimptite Screw

5 802709 1  Sal Switch Box Cover and Bracket ONLY

6 122200 1  Sal Switch ONLY

7 150303 2  #4x 3/4" Pan Head “A” Machine Screw

8 105500 1  Sail Switch Actuator Rod

9 319202 1  Sail Switch Damper (embossed)

10 154002 1  1/8" Push-on Fastener

1 853105 1  Burner Box ONLY

Tal enhnne (ENRY A7R-0N1N Fay: (ENRY R7R-0447



Drive Motor Mount Assembly
for 60HzMODELSONLY
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Drive Motor Mount Assembly

19

for 60 HzMODELSONLY

Illus. No. Part No.

2

Description

100718
101133
100171
101207
100156
181015
181024
7 152004
8 153002
9 153001
10 853087
1n 152005
12

13

OOk WNE

150601

853042
14 152004
15 153002
16 153001
17 153001
18 153002
19 150501
e 881841

RPADMNDMANRANMDNRRPRPRPRPRINMNMNRMNRPRRRRRR

881840

[

3/16" x 3/16" x 2-1/4" Key

2-1/4" O.D.x 5/8" 1.D. Pulley

41 -440 V-Bdt

3.00.D. x5/8" I.D. Pulley

5L-330 V-Bdt

3/4 HP 100/200v 1@ 50/60 Hz Motor
3/4HP 200v 3@ 50/60 Hz Motor

5/16-18 Hex Nut

5/16" Lock Washer

5/16" Hat Washer

Motor Mount Slide Mount Assembly ONLY
3/8-16 Hex Nut

3/8-16 x 2" Hex Head Tap Bolt

Motor Base Assembly ONLY

5/16-18 Hex Nut

5/16" Lock Washer

5/16" Flat Washer

5/16" Hat Washer

5/16" Lock Washer

5/16-18 x 3/4" Hex Head Machine Bolt
100/200v 1@ 60 Hz Drive Motor Mount Assembly Complete
(includesillus. nos. 1, 2, 4, and 6 through 16)
200v 3@ 60 Hz Drive Motor Mount Assembly Complete
(includesillus. nos. 1, 2, 4, and 6 through 16)

Tal enhnne (ENRY A7R-0N1N

Fayv' (RNRY R7R-0447
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Fan (Impellor)/Idier Bearing Assemblies

for 60HzMODELSONLY

MANZ336

American NDrver Cornoratinn

&R Ciirrant Rnad / Fall River MA N2720-4781



Fan (Impellor)/Idier Bearing Assemblies

21

for 60 HzMODELSONLY

Illus. No. Part No. Oty. Description

1 100701 1 3/16"x3/16" x 1" Key

2 101206 1 280.D.x58"I1.D.Pulley

3 152002 4  1/4-20 Hex Nut

4 153007 4 14" Lock Washer

5 154324 4  10-32 x 1/4" Cone Point Set Screw

6 881361 2  5/8" Hange Bearing

7 881225 1  Impdlor (Fan) Bearing Mount Only

8 101129 1 9 PRuley

9 154301 2 5/16-18 x 1" Allen (Cone Point) Set Screw

10 100705 1 3/16" x 3/16" x 1-3/8" Key

n 301850 1  Idler Shaft

12 150529 3  1/4-20x 2-1/4" Carriage Bolt

13 - 4  Fanges (part of Part No. 100214 Bearing)

14 100214 2  5/8" FHange Bearing

15 150617 2  3/8-16 x 1" Hex Head Machine Bolt

16 153005 2  3/8" Lock Washer

17 153004 2  3/8" Hat Washer

18 152020 1 5/16-18 Square Nut

19 152004 1 5/16-18 Hex Nut

20 150509 1 5/16-18 x 3" Hex Head Machine Bolt

21 801016 1 Castldler Assembly Complete

(includesiillus. nos. 10 through 23)

100406 1 Castldler Bearing Mount Assembly

22 153007 3 /4" Lock Washer

23 152002 3 1/4-20 Hex Nut

24 881226 1  Impédlor/Fan Mount Weldment ONLY

(includesillus. no. 33)

25 153004 4  3/8' Hat Washer

26 153005 4  3/8" Lock Washer

27 150508 4 3/8-16 x 3/4" Hex Head Machine Bolt

28 153050 3or4 1/2'x 1-1/16" Hat Washer

29 100604 1 125Fan (Impdlor)

30 100723 1 1/8x1/8x13/8" Key

31 152006 2  1/2-20 Left Hand Jam Nut

32 363111 1  Fan Shaft

33 117600 3 Noise Suppressor Tape (sold by the foot)

A 116011 1 312" x 4" FetBearing Sed

Tal enhnne (ENRY A7R-0N1N

Fayv' (RNRY R7R-0447



22

Drive and Idler Belts/Pulleys

for 60HzMODELSONLY

FANTH] GY ) _ ’}-}
O ¢
L ’4,\
) -
lllus. No. Part No. OQty. Description

1 1  Tumbler Support

(refer to Tumbler and Support Assemblies on page 16)
2 101100 1 18" Pulley (Tumbler)
- 154301 2 5/16-18 x 1" Allen (Cone Point) Set Screw
3 100713 1 14" x4 x7/8 Key
4 100106 1  5L-690 V-Bdt
5 101206 1 280.D.x5/8"I1.D. Pulley
6 101129 1  9'x2-1/2" Compound Pulley
7 e 1 Idler/Shaft Assembly

(refer to Fan (Impellor)/Idler Assemblieson page 20 and page 21)
8 100171 1  4L-440 V-Bdt
9 154301 2 5/16-18 x 1" Allen (Cone Point) Set Screw
10 101133 1 214" O.D.x5/8"I1.D. Pulley
1 100156 1 5L-330V-Bdt
12 101207 1 3.00.D.x58"I1.D. Pulley
13 1  Motor/Mount Assembly

(refer to Drive Motor Mount Assembly on page 18 and page 19)
14 100718 1 3/16" x 3/16" x 2-1/4" Key

American NDrver Cornoratinn

&R Ciirrant Rnad / Fall River MA N2720-4781



Exhaust Duct Assembly

23

MANZ177

B

Illus. No. Part No. Oty. Description
1 143536 1 6" x45° Elbow
2 143536 2  6"x45° Elbow
- 117505 6  Duct Tape (sold by the foot)
- 881373 1 6" x45° Elbow with 6" Damper

Tal enhnne (ENRY A7R-0N1N

Fayv' (RNRY R7R-0447



24 Rear Electrical Panel Assembly

&

American NDrver Cornoratinn &R Ciirrant Rnad / Fall River MA N2720-4781



Rear Electrical Panel Assembly

25

Illus. No. Part No. Oty. Description

1 881792 1 HS 24 VAC Transformer Kit (for 200 VAC Only)
881673 1 HS 24 VAC Transformer Kit (for 200 VAC Only)

2 150301 2  8-18x 7/16" Phillips Pan Head TEK Screw

3 152014 2 1/4-20 Free Spin Wash Nut

4 150301 2  818x 7/16" Phillips Pan Head TEK Screw

5 136008 1or2 FuseBlock

6 136049 1  3/4-Amp (SoBlo) Fuse- 100 VAC ONLY
136057 2  1/2-Amp (SoBlo) Fuse- 200 VAC ONLY

7 150301 1or2 8-18x 7/16" Phillips Pan Head TEK Screw

8 132445 1 12 200 Volt Motor Contactor - 24 VAC
132447 1 12200 Volt and 3@ 200 Volt Motor Contactor - 24 VAC

9 150301 2  8-18x 7/16" Phillips Pan Head TEK Screw

10 112025 1  Caution/Fuse Label

11 353161 1  Connector Bracket

12 150301 2  818x 7/16" Phillips Pan Head TEK Screw

13 122642 1 9-Pin Connector

14 122643 8  M-N-L (Mate-N-Lock) Pin

15 122645 1  6-Pin Connector

16 122643 6  M-N-L (Mate-N-Lock) Pin

17 122645 1  4-Pin Connector

18 122643 4 Mate-N-Lock Pin

19 150301 2  8-18x 7/16" Phillips Pan Head TEK Screw

20 353153 1 Rear Electrical Box Cover

21 112046 1  Ground Labd

22 112014 1  High Voltage Labd

23 112039 1 “BLACK/WHITE/GREEN/GROUND” Labe

24* 150008 2  6-32x1-1/4" Round Head Machine Screw

25% 120701 1 4-Postion Terminad Block

26* 881222 1  Power Distribution Block Mounting Bracket

27% 151000 2  6-32Pal Nut

28* 153528 2 832x1/2" Clinch Stud

29 121300 2  Bushing

30* 152001 2  8-32 Hex Nut

31 121010 1  L-70 Ground Lug

32 153007 1  1/4" Lock Washer

3 152002 1  1/4"-20 Hex Nut

34 824828 1 R.C. Network

* For Top Tumbler ONLY.
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Rear Guard Assemblies
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Upper and Lower Back Guard

8-18 x 7/16" Phillips Pan Head TEK Screw
“CAUTION - EXHAUSTED” Label
“INSTALLATION INSTRUCTION" Labe

Illus. No. Part No. Oty. Description
1 353147 2
2 150301 14
3 112041 1
4 112086 1
5 103500 4 Leveling Leg

American NDrver Cornoratinn &R Ciirrant Rnad / Fall River MA N2720-4781



Additional Parts Available
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Part No.  Description
117505  Aluminum Duct Tape (sold by the foot)
120903  Closed End Connector (crimp on wire nut)
121026  Tab Receptacle Combination
121495 4" WireTie
121500 7" WireTie
122804  Manometer (used to Measure Gas Pressure)
170730  Main Door Glass/Gasket Adhesive (10.7 oz. cartridge)
404506  Beige Brush-In-Cap Bottle Touch-Up Paint
404507  Cornflower Blue Brush-1n-Cap Bottle Touch Up Paint
401010 #3847 Adhesive (5 oz. tube)
For Adhering Felt to Tumbler Assembly
410001  1/2" Allen Wrench (used to remove Gas Vave Brass Tail Piece)
830200  Electrica Termina (Assortment) Kit
881299  Loctite Kit (includes 2 [two] .02 oz. tubes of #290 Wicking Loctite)
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